



# TEST REPORT

성적서번호 : TAK-021216

시 료 명 : 지인 인테리어 필름

## 시험 결과

Test Items	Unit	Sample	Results	MDL	Test Methods
Pb	mg/kg	-	검출안됨	5	IEC 62321-5 Ed.1.0 : 2013(AAS)
Cd	mg/kg	-	검출안됨	0.5	IEC 62321-5 Ed.1.0 : 2013(AAS)
Hg	mg/kg	-	검출안됨	0.5	IEC 62321-4 Ed.1.0 : 2013(AAS)
Cr(VI)	mg/kg	-	검출안됨	0.5	IEC 62321 Ed. 1.0 : 2008(UV/Vis)

Notes : mg/kg = ppm (parts per million)

N.D. = Not detected (<MDL)

MDL = Method detection limit